








Parts List for 3280 Type 1

Item Number Part Number Description Qty Required

101 868630-01 ARMATURE,120V 1

102 868629-03 FIELD,120V 1

103 760952-00 SWITCH 1

104 930802-00 BRUSH 2

105 949738-08 POWER CORD 1

106 949835-01 PROTECTOR,CORD 1

107 935616-00 CLAMP,CORD 1

108 000000-00 No Longer Available 2

109 930275-00 COVER,BEARING 1

110 330003-34 BEARING,BALL 1

111 930079-01 SCREW 6

112 944137-00 RING 1

113 868768-02 BEARING 1

114 931398-00 RING,SEEGER 1

115 944484-00 RING,LOCKING 1

116 930749-00 HOLDER,BR. 1

117 930090-00 SPRING 2

118 930077-00 SCREW 2

119 943173-00 BAFFLE 1

120 933657-00 CAP 2

122 943172-02 HANDLE ASSY. 1

123 000000-00 No Longer Available 1

124 949801-13 LEAD 1

125 949801-13 LEAD 1

126 943178-01 HOUSING 1

127 943051-00 SPRING 1

128 944386-00 COVER 1
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129 947048-00 BUTTON 1

130 930224-00 SCREW,M4X10 1

145 868629-01 FIELD ASSY 1

153 945393-00 WRENCH 1

154 943270-00 NUT,COLLET 1

155 943269-01 COLLET,6.35MM 1

160 000000-00 No Longer Available 1

161 000000-00 No Longer Available 1

162 000000-00 No Longer Available 4

201 860085-26 SCREW 1

202 930770-00 SCREW 1

203 930925-00 WASHER 1

204 932892-00 WASHER 4

205 942555-00 WASHER 1

206 943022-00 SCREW,M3.5 X 8 1

207 947922-00 BASE 1

208 947923-00 SUPPORT 1

209 947924-00 BUSHING 1

210 326573-01 SCREW,WING 1

211 947926-00 THUMBSCREW 1

212 947927-00 BASEPLATE 1

213 868996-00 BRACKET 1

214 947938-00 GUARD 1

215 949723-02 HANDLE,LOCK 1

216 949876-18 WASHER,SHIM 1

227 945121-00 SCREW,M4X0.7 1

251 860083-10 NUT 1
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252 931407-00 WASHER 4

253 937545-00 WASHER,SPRING 1

254 330003-34 BEARING,BALL 3

255 946292-00 GUIDE,FENCE 2

256 947936-00 BRACKET 2

257 947937-00 SUPPORT 2

258 947939-00 SCREW 4

259 947940-00 SCREW 2

260 949889-01 SCREW 2

301 930770-00 SCREW 4

302 930925-00 WASHER 7

303 931035-00 NUT 1

304 931405-00 BOLT 2

305 933168-00 WASHER 1

306 000000-00 No Longer Available 4

307 937545-00 WASHER,SPRING 5

308 000000-00 No Longer Available 2

309 942895-01 KNOB 2

310 943022-00 SCREW,M3.5 X 8 5

311 943928-00 PIN 2

312 947924-00 BUSHING 1

313 947925-00 SCREW 1

314 947928-00 BRACKET 1

315 947929-00 SUPPORT 1

316 947930-00 THUMBSCREW 1

317 000000-00 No Longer Available 1

318 000000-00 No Longer Available 1
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319 947933-00 LOCATOR 1

320 868996-00 BRACKET 2

321 947938-00 GUARD 2

322 949723-03 HANDLE,LOCK 1

323 949876-18 WASHER,SHIM 3

401 860073-01 WASHER 1

402 930224-00 SCREW,M4X10 7

403 930925-00 WASHER 1

404 932309-00 WASHER 1

405 947919-00 SPINDLE 1

406 943194-00 WASHER 1

407 943195-00 BELT 1

408 000000-00 No Longer Available 1

409 944036-00 WASHER 1

410 761001-00 BALL BEARING 2

411 947917-00 BASE 1

412 947918-00 BASEPLATE 1

413 943190-00 PULLEY 1

414 947920-00 COLLET,6.35MM 1

415 947921-00 COVER 1

416 949702-26 SCREW 1

417 000000-00 No Longer Available 1

418 949886-01 SCREW 1

419 943191-00 PULLEY 1

430 1343918 8X10 OPEN END WRENCH 1

431 98000-09 WRENCH,HEX-4MM 1

451 943188-00 FOLLOWER 1
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452 930770-00 SCREW 1

453 860083-10 NUT 6

454 943185-00 SCREW 1

455 000000-00 No Longer Available 1

456 000000-00 No Longer Available 1

457 943189-00 SCREW 1

458 943187-00 SUPPORT 1

459 930244-00 NUT 1

460 930224-00 SCREW,M4X10 1

461 943200-00 ROLLER 1

470 944034-00 GUIDE 1

856 000000-00 No Longer Available 1

857 000000-00 No Longer Available 1

861 000000-00 No Longer Available 1
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